

# COVID-19 Vaccine Recommendations

Administration of Primary Series, Additional Doses, and Booster Doses for Children

Date: March 31, 2022



## Children who are healthy

Ages: 5 – 11 years old

	Dose 1		Dose 2		Booster 1		Booster 2
<b>Pfizer Pediatric</b> (orange cap) Ages 5 – 11 years	0.2 mL	Wait 3 weeks →	0.2 mL		BOOSTERS NOT RECOMMENDED		

## Children who are moderately to severely immunocompromised

Ages: 5 – 11 years old

	Dose 1		Dose 2		Additional Dose		Booster 1		Booster 2
<b>Pfizer Pediatric</b> (orange cap) Ages 5 – 11 years	0.2 mL	Wait 3 weeks →	0.2 mL	Wait 4 weeks →	0.2 mL		BOOSTERS NOT RECOMMENDED		